" REPAIR PARTS MANUAL

|l 36"-12H.P.RIDING MOWER || -
MODEL 3560-0480

G

OMNE YEAR

Jowear va fate of nunﬂh
M ’)

ns‘- Inrorporamd :

by any au
deys from deis of purchase
\ This warrarty o
by thsl m
'ma? W

a4 feam en

Bealy o fasory i

*itep by efep explanefion as fo wh
M3 pant bacomes dafactivs,
address of the auharized Sewvice Dl

an it kma.!r an authorlzed §

isr neatest 1o Vou.

N the Dafigry wiliish Iy

prpeedure 5!‘%,:’ baioi,ow&: for 1hls warramy is:
Pihg storg where the unil was purchassd for e name and

\\\\%&‘i\}

e

30} dayy c.wm-
@ irge of charge, includ:
aduct found o be defec‘lve
avanist for ninaty (90)

N

T

m$ are covered
flod. dus 10
the unit o¢ par {0

{ MOMA Dutdoor

[ inr ihe name dre in your aros or
il st 1 i ‘3
. 8 A prod of purchiss (o such authorized Sendce Deaar lof
e el whore cmn,rsd by this warfamy.
ity and filnass
arial or cons
; | 2 80 red all
! :_ ) slon may ot 9;; ty toyou, T
ﬁ othpr rights which vary feom stals to siaby,
;,w' HOMEA C or Peodudta invarsoraised Tailer 8070 Jacksen, TN 383089000 {oa
LI T e T, TR,
| e e e A
e
‘ UWTPAHTSANDSERWOE
This manua containg instructions for safely, &s y and maintenance. Read this manual caretully and com-
Dlataly 50 that you will keaow proger assam £ sm cars of your unkt. Also §ill in and mail the {egtstrahcn card
h 1, For gervice olher t sevared In this menua!, comact an authorized service dealar, A
! 23 ar;)amza.m baon astabiishad o provida cally avel'nble para acd service. A
irbutore hea hoen Doiided In thls manual. When ordering sepalr panis, always giva the
1. Tha Part Mams, ? Par Nuwbw 3. The Quantity desirad; 4. The Full {sight digity
wil be found on 8 plale attached 16 the unit.
Lank for this symbol. A Brreans - ATTENTION! BECOME ALERT! & HAZARD
T OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST,
NOMA OQutdoor Produets Incorporaled
Caller 8000
Fast No, 307303 Jackson, TN 38308-B000 2609
*rive $7.00 Pripiedin WS A

L GSBYZLELZ 10 ‘ 112qdwe]y suuy 00:80 10 984 12



~ OPERATIONAL PRECAUTIONS — — A

“n

-3

& THESE INSTRUCTIONS ARE FOR YOUR PROTECTION, PLEASE READ THEM CAREFULLY.

Enow the 0ORUGIE and Rhow 6 &lop aulckiy, READ
THIS DPERATOR'S MANUAL and Inglrustions fure

sitahed whth sitachments,

v i mibiing

i

vandte pasehing with carg, 1 s hig
e rpprovad geaciins ooni
Never ramey th

g

=

ter runidng. Never fill the tank indonrs ang ni
whyE Cisan up spilied fual immediztely,

¢ Do net smoke while fililng el tank.

G Do 9t run the engine Indoors, Open dass
anglne must bs run In garsge, Exhausl fum
vonialn TARBON MONOKIDE, an ODORLESS
and DEADLY GAS,

Thaok e aundly bators sach wam sl g apagy fos

exgpansion &a the hoat of the engine and/ ot Bun oin

naLse Gasoling to expand,

POrRT mawer when harefooted, Alweys wea:

i3l tostwger, prriaradly sleeldossd

Ei ) fiing 2iothing that poul

e oving pants.

TRAr e WOTK: ared of ebjests Mudre, racky, et

wihieh mlght ba plekad e pod throwr, Chaok alt oo

frols for proper fuaction,

10 Dlasngage st etachmerd cluiches, shlft ‘e po
and sel parking by torg altempting i slart ih:
anging dmetos). When siarling sagine squlpped with
& pull starter, atend fm and make sirs your foed are
winli away froen the blsge{s).

- Meengags power o blady(s) ar ather atiachments(s)
ane ziog e engine (motor) belore lsaving the opars-
I’y poaion. Shweye diemouni feom the loft side.

Lo Bicangage povinr to bladsia}l or olher sitachmsnt(s)
and slog the engine {moter) bafora making any ra-
nalrs o sdstments. ’

3 Dissrgags pows ai@) o othe: allachment(s}
W RN RPGT 131 wes,

cssilie preesviions when leaving tha ve-

dsd, guch au dizengsging power lo

Vo hivanife), lower the ellachmont(s),
s8iling 1o parking brake, slepplng the anglna (mo-
tor), snd rameying the key,

5. D0 a0t siep or stert suddenty when gelng uphill vr
downhll, Mew up snd down the fece of stasp slopes;
NeYE paio & lacy

. Radhson sp spl axgraies salrema cautlen on
stonew and i gharp Wwins e prevent tipping of loss
sf pantint. Se aapeclally coutlous when shanglng
dirsction on glopes.

S9882LBLAT0O

gy, 7, 2
o Mag care w

%, ¥esp the vehlcle sid altachr

o bales reeks, and rbols i the ferreln
] v hidder harards. Keep away fre-s drop.ofi.
BT GpaTaie your riding mowst on wel or ailppery
fras al & apn 50 6 skid, Exere
7les nare when mawlng e

REIS T 1)

& hptace ghe
hale or sther

abstruntion
walng neney saulp.
rent,

& wea il approved dswwhar hlich polnts.

B Lhnll lveds 1o thass lhal you can sefsly conire!,

svunletweighiie;, whes! welghia or tirg
RG] BLT ok v atlschment{s) natiue.

£ wopraswing w o neer ruadways.
Whan wslng ischmentts), never dlrsct dischsrgs of
mzterlad towesrd bysianders nor allow anyone noar
ihe vehlels while ir speration,

nts In good sparating
condliien, and keep selely devives In pisce and in
warking wonditon,

Kaop sll nualn, bolts, and acraws Ught 16 be sura the
sapilpraent s I as%s working condition.

I4. Never store the equiprasnt with gasoting In the tapk

ineids 2 bullding whers fumes may reach an open
“ave or epark, Alivys the angle (o wooi befers slor
T i any snclosurs,

o redues The hazord, kees this sngine fres of graag,
Waves o1 BXCeskive greass,

Thae vehleis nag

rigpaetad for
and the dameg
&rd oporating
Bo not change the anglne govaror gettinge or aver-
speed anglne.

2 should be stopped s
sitliclng o forolgn object,
spaired balore restaning

8. When using the vehiels wiih mewer, prosesd ar ini-

lowy:

A, Mow only In dayignt or In good sriifictal light,

B, Mever make o culting height adjustment whila the
snging {motor} e running i the aperatar must
dismount fo do so.

. Bhit the engine (motor) oif whan removing the
grase selcher o unclogglng chute.

0. Theck the bisds mounilng bolts for preper tight-
ness &f froguant intervals.

- lsder mutmal baage, the grass catchar beg matarle!

te mubject to daterlorslion and wear. Check the bag
raguantly for deterioration and wear and teplace
worr bage. Check fhat voplacoment bags comply
with the original maruisctiurer's recommandations
or spacificatlona.

. Disengeage powsr to mowar befors backing up. Do

mew I reverss Unlsss shsolulaly necessary and
1har anly after carefut obssrvation of the entire ares
bohind ths mower.

Pan No. 307303

1192qdwe] suuy

OD:B0 10 Ged 1g



OWNER'S INFORMATION

CITY: e .

CONTENTS OF SHIPPING CARTON
T - 38 In, Riding Mowaer
i - Operator's Manyal
1 - Repalr Parts Manug!
1 - Englne Manual
1o Slesring Whael fwilh ki pin postiafly ingialied)
i - Soal
1 - Battery
{+ Packaps Hattery Acld
* - Bag of Assembly Pans Canlaining:
1 - Qil Draln Trough
1 - Piunt Rod {chute deflector)
1 - Battory Hold-Down Bracket
1 - Baitery Hold-Down Rod
1 - Bag of Battery Hold-Down Parts Containing,
2 - 9732 inch Fiatwasher
2 - 1/4 Inch Split Lockwashar
2« 118 - 20 inch Hex Nut
* - Bag of Batery Cable Ingtallation Pars Containing.
2« 1/4- 20 k 58 Inch Hex Nuts
2 - Spiit Lockwashers
2 - 932 Inch Flaiwashers
1 - Bag of Seat Mounting Parts Conte'stng:
4 - §/16 - 18 x 3/4 Inch Hex Head Screws
4 - 5/if inch Split Lockwashers
4« 11732 inch Flatwashers

TOOLS REGUIRED FOR ASSEMEBLY
1 - 7416 Inch Wrench {or adjustable wisnch)

- 1Rinch Wrench (o adjustadle wrench)
1 - Hammer

Pan No. 307303

S9892LBLS 10

Racord tha following infarmation aboy! your unkt so-that your will be able to provide if in case ol Ibss ar theft,

moner woweer: LI =300

fEetar anmi'sti 8 dight number from wiodsi plate an MR

PURCHASEDATE: ./ / _ CODENO: ... . SERIALNO. — .
DEALER'S NAME AND ADDRESS: . . . .. .
e e e BTATE oo . TELEPHONE: .. —_—

HOW TO MEASURE SCREW SI2E
(5715 x 1% INCH)

! e ENGTH -~~---~—>J,

e [T

DIAMETER g !

? -

A oavcer 4

Thie riding mawer can be dangerous 1§ esrolessly
used,

Read your Ownat's Manual thoroughly befors oper-
ating your riding mower.

Atways waar aalely glassss or eys ahialde whils &s-
sambling or opérating your riding mowsr,

PO NGT arry passengers at sny time.

Keap your hante, 1eat, halr and loose clothing away
from the discharge areg, the underside of the mower
dock of any meving parts white the englne is
running.

" NOTICE

For packaging purposes, tha knoh may have boen re-
movad 1rom ihe mower clutch Iaver and placed in the
pante bag, Pleaso screw the knob onte the mower cluich
lover and lightan it ascursly.

For packaging purposes, the battery may hava been
installed on your unit. The batiory musi bo removed from
your machine to be serviced. See the Battery Remova!
paregraph In your Operater's Manusl for ramoval ingtruc-

i liors
| SR —

119Ggduwe] suug 1060 10

e

qe4

e



36" RIDING MOWER MODEL 3560-0480

NOTE: ALWAYS USE ORIGINAL ALLUNNUMBERED
EQUIPMENT PARTS. Use of serv. A oppoa e ion L
icgliapincoment parie other than ’

ariginal equipment parts may vold
your warranty.

TTS~ Rl Beets fum on
Right Riss of iam 35

prod g2 s883246L210 , I1oqdue] suuy " 10360 10 Q@d 12

Pan No. 307303

)



36" RIDING MOWER MODEL 3560-0480

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:
1. The PART NUMBER; 2.The PART NAME: 3. QUANTITY DESIRED, 4. The MODEL NUMBER (As shown on Modsl Plate).
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE.
YOUR UNIT IS RIGHT HAND (RH) OR LEFT HAND{L.H) AS YOUR STAND BERIND iT.
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS,
All roplacement parts will be suppliad in.current prodution colors o In a newtral color,
A handling fes is applicable to small paris orders.

Koy Koy
No. | Part No. | Dascription No. | Pan No. | Dascription
1 54873 | Trough, O Draln 44 54758 | V-Balt
2 Englne [~ Ses Footnots Below 45 | 302745 | Pullay, Transaxle
31 3025791 Gas Tank 48 3021 § Key, Woodrufl, No. 808
4 47452 { QGas Line 47 1499 | Lacknut, Hex, 3/8-16 Thd
3 41008 | Clip, Ges Line 48 39659 | Belt Retalnar
& 1 305400 | Maat Shisld, Muflier 48 43980 | Rod, Cluch
7 46708 | Gaskel, Muffier ) S0 | 303031 | Pulley, fdler
8 | 305406 | Multler 81 274517 {* Flatwashar, 13732 In,
9 Engine Pan 52 1308 | ldier Arm
10 | 305407 |* Screw, Hay Hd, 5/18.18 Thd. 53 45892 | Carrlage Bokt, 3/8-16 x 1-1/2 in,
1t 33200 |  Kay, Engine Pulley 54 49278 | Spring, Maln Drive
12 1 120383 |* Fiatwashar, 11/32 In. 55 4107 | Washer, 5/8 in.
13 | 271184 | Nui, Kops, 5/18-18 Thd. 56 41890 | Shoufdar Bolt
14 1 2711901 Nut, Kaps, 3/8-18 Thd, 57 22053 | Retaining Ring
15 | 138489 | Washer, Pliot 68 120228 |* Scraw, Hox Hd, 5/16-18 x 5/8 In.
18 50847 [ Screw, Hex Wa Tap, 3/8-16 x 1-1/4 In. 59 7707 | Bracke!, Axle
37 50653 ) Belt Guide, Blade Drive 60 1498 | Locknut, Hax 5/18-18 Thd,
18 49808 | Belt Gulde, Transm. Drive Bekt 61 | 138485 | Washer, Ext. Lock, 5/16 In,
19 1 304230 | Pulley Engine §2 65511 | Ground Wire
20 | 302445 | Tube Shif 83 45602 | Flatwasher, 21/64 In.
21 | 120383 [* Lockwasher, Split, 7/16 In. 84 | 304032 ;| FoolPad, RH.
22 1 123567 | Screw, Hex Hd, 7/18-20 x 4-1/4 in, 85 | 304033 | Foot Pad, L.M.
23 | 302283 | Shift Lever 66 9753 | Main Frame
24 | 304438 | Knob, Gear Shift 67 41529 | Locknut, 3/8-16 Thd.
25 56255 | Scraw, Nylock, 1/4-28 x 2/4 in, 68 54888 | Ratainar, Wire
26 57157 | Washsr 69 20507 - Shoulder Bolt
; 27 58472 | Daflector 70 54723 | Bracket, Brake Rod
28 57480 | Shift Brackaet . A 54715 | Rod, Brake
28 | 137185 |* Cottar Pin, 1/8x 1 In. 72 | 302800 | Shal, Brake-Cluich Pedai
41105 | Wheel 73 | 121222 §* Pin, Coller, 3/32 x 3/4 In.
24167 { Vaive Stam 74 §3979 | Rubber Pad, Brake Paedal
1 41106 | Tire 75 | 302603 | Brake Pedal Assembly
33 30628 | Key.3/M8x3/16x 2-1/2 In. i 7 50562 | Spring, Clutch Pedal
34 | 180089 |* Screw, Hex Ho, 5/16-18 x 2.1/4 In, 77 20864 | Releining Ring
35 [Transaxle |* Peerless 5 Spood, Model 920 78 | 30260% | Spacer
36 35410 | Spring, Brake Rotun 78 | 120238 | Jam Nut, Hex, 1/2-13 The.
37 842 1 Flatwasher, 3/4 In, . 80 41104 | Whoel & Tire Assembly
38 36625 | E-Ring 81 305410 | Screw, Hex Hd, 1/4.20
36 40394 }  Hub Cap 82 55024 | Wire Retainar
40 42815 | Flatwasher, 3/4 ), B3 | 302987 | Speed Reducer
41 36498 | Screw, Hex Wa Tap, 5/16-18 x 3/4 In, 84 35287 | Scraw, #8-32 x 3/8
42 1 122017 |* Scrow, Hex HJ, 51618 x 1 I, 85 12563 | Ownor's Manual (Not lustrated)
43 56568 | Brackel, S1abllizer 86 | 307303 | Pars Manual {Not lustratad)

{*) Standard Hardwars Htems - May Be Purchased Locally
{~) Centact Engina Manufacturers authorized service dasler {See Engine Manuai) for parts and warranty.
*) Contact Tecumseh/Paerless authorized service dealer (o paris and warranty

Part No. 307303 5

SSB8ZLELZ10 i1oaduen suug - ZOSEOD O c@Edd




36" RIDING MOWER MODEL 3560-0480

NOTE; ALWAYS USE QRIGINAL
EQUIPMENT PARTS. Use of sorv-
lca/raplacemant pans other” than
original equipment pars may vold
your warranty,

8af. ltem
Pa.go 4 8

ALL UNNUMRERED
36 ITEME ARE INTERCHANGABLE
WITH OPPOSITE SiDE

Pan No. 367303

S989ELELEID 112gdwey auuy. -



36" RIDING MOWER MODEL 3560-0480

Key Key
No. | Pert No.| Description No, | Pari No. | Description
1 672V6 | Scraw, Plastite, 5/16-9 x 274 in. 49 57444 | Tie Wire
2 §0988 | Gas Cap 50 57589 | Retalner, Wire
] 49050 | Screw, Plastite, 1/4-10 x 3/4 in 1 43864 | Bracket, Dack Guide Suppart
4 7822 | Hood 52 39573 | Scraw, Hex Mo, Lok, 3/8-2¢4 x 1 In
8 55024 | Edging, Hood 3 | 895346 " Screw, Taptite, 1/4-26 ¢ 1/2 o
8 §4885 | Pad, Vibration 54 7218 | Fender
7 | 138538 § Washar, Int. Lock 55 1 448363 I* Fiatweshar, 518 In
8 53448 | Pin, Hood Latch S6 | 304245 § Sector Gear
B 120393 | Flatwasher, 11/32 (n. 57 44011 | Shoulder Bokt, 3acior Gear
s 120394 |* Flatwasher, 13/32-16 x 1 In, 58 54902 1 Bearing, Stesring
(5! 84821 Shoulder Bolt 58 44008 | Pinion Gear
12 57159 | Latch, Hood 80 { 308928 | Console Assembiy
*3 B8535 | Bracke!, Grllle Suppon, A.H. 89 44008 | Snaht, Sleating
| 1488 | Locknut, Hex, 3/16-18 Tha 62 1502 | iocknui, Hex, 174-20 Tha,
15 1499 | Locknut, 3/8-18 Th, 83 35287 | Scrow, Tapthe, No. 8-32 x 3/8 in.
18 58227 ) Grlle 84 38432 | Retalning Ring
37 8533 1 Bracket, Grille Suppor, L M. 65 50117 1 Lever, Throttle Control
18 120232 |* Screw, Hax Hd, 3/6-16 x 1 Ir.. 56 45474 | Wide Flangs Locknut
j 19 | 120228 |° Screw, Hex Hd, 5/8-18 x 5/8 In. 87 7814 | Dash Assembly
i 20 50720 | Shoulder Bolt, Axle Pive 58 3 458378 | Spring Pin, /4 x 2 in. i
L 21 122201 {* Screw, Hex Hd, 3/8-18 x 2.3/ in B8 | 120854 " Sciaw, Hex Hd, $/M-20 « 5/8 in, i
22 8541 | Bracket. Dack Hanger 70 8147 1 Bracket, Support i
23 | 305770 | Decal, Caution 71 | 301251 § Staering Whos! ;
24 | 302688 | Drag Link 72 50607 | Knob, Thiohle Conlrol Lever
25 | 1249251 Nu, Hax, 3/8-24 Thd, 73 | 307022 | Dacal, Lowss Dash
26 21275 | Ball Joint 74 274672 | Screw, Hex Hd, 1/4-20 X 5/8 in,
27 36625 | E-Ring 75 69638 | Decal, Uppor Dash
28 454568 Rofl Pin : 76 122007 | Serew, Hex Hd, 5/16-18 x 3/4 In
29 49447 ¢ Arm, Steering 77 1 120838 * Lockwashar, Split, 5/16 in”
30 50548 | Bsaring, Spindle 78 8889 | Seal Brackei
31 9768 | Front Axle Assembly /9 20507 | Shoulder Boll
a2 56362 1 Bracket, Front Axla Suppon 80 41482 | Pross Clip
33 | 302867 | Spindle, lefi 81 | 304314 | Seal
34 642 ;| Flatwasher, 3/4 In 82 67547 1 Switch, Seat
35 40284 | Hub Cap 83 | 160505 { Screw, 1/4-20 x 3/8 in.
36 39629 1 Whael WiBearing 84 56220 | Spring, Sea!
7 24167 | VYalve Stem 85 1341 § Clip, Seat Spring
38 8079 | . Bearing 36 8521 | Cover, Console, Rear
3 388301 Tire 87 1 122145 |* Scraw, Hex Hd, 3/8-16 x 1-1/4 In.
40 120369 { Nut, Hex, 3/8-24 Thg. &8 120382 | Washer ’
: 41 120382 [ Lockwashet, Spift, 3/8 tn. i 89 55273 | Locknut, Flange, §/16-18 Thd,
L 42 | 302691 | Tie Rod $0 58030 | Scrow, Hex Hg, §/16-18 x 3/4 n,
o 43 | 302688 | Spindle, Right Pogt 39472 { Whae! & Tire Assembly
44 2483 1 Spring Washsr {92 55832 | Foam, Top
45 | 274654 | Locknul, Hey, 1/4-20 Thd. 83 55833 | Foam, L.H.
46 49930 | Upstop Balt 94 55834 | Foam, RH.
47 122017 {* Screw, Hex Hd, 5/16-18x 1 In. 95 8261 | Bulkhsad Assombly
48 44500 |  Bracket, Deck Guide 96 | 302088 | Spring Covers

{*} Standard Haidware tems - May Be Purchased Locally

Pant No. 307300 7

. ]
ed - ' S9889c4BLC2T0 T18qdwe] auuy ¥0:60 10 Qa4 T2



36" RIDING MOWER MODEL 3560-0480

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of
SE’V’CE/'&pVEFOmQIII partg oiher
than origina! nguipmani pArs may

b

f@% .
\ @&i

&x' vord vour warsanty

- 8 .16
R 1 1 ’ ‘T\Q’ 15

4\

AL UNNUMBEREQ \\?3/

Al
ITEME ARE INTEACHANGEABLE
WITH DPPOSITE 5IDE

-

R d SaRQA/R/.LZIN

TTeadwen auuy

4

Part No 307503

SN:RM TN a8



36" RIDING MOWEH MODEL 3560-(}480

Koy Key
Mo, | PartNo. | Description o, | Pari do, | Description
1 47816 { Pull Pin 43 85724 | PFin, Pivot
2 56180 | Hairpin Cotter 42 1 308701 | V.-Belt
3 49059 1 Bar Mitch 43 58424 | Quilt Asey. (Incl Noa. 44.52)
4 49058 | Lock Dracket 44 1282 | Lockeut, Flange
5 17 1498 | lLockaut 5/16-18 Thd. 45 55385 | Flaiwasher
8 1460 | Locknut, 3/8-18 Thd, 48 56300 | Pulley
7 50613 | Pivot Bracket 47 51448 ; Spacer
B 1 120018 1" Scrow, Hox Md, 307§ & ! 43 49562 | Bearng
5 20228 | Scrow, Mex Hd, 571818 s . Ag 30818 | Spacer, Tube
] 57688 | YWire Assambly [ 50 §5547 { Quill
11 ] 57444 Yirs Tie 51 50818 | Dust Shisld
121 B7ATE L Bwitch, Lodml, ; 52 58425 i Seddle & Shatt Sssambly
13 [ 0B89S ; Biacket, L-Shaped 1 53 1 397848 | Cover, Pulldy
4} AMR3B3 | Washer T 68542 | Decal, Saution
15 £7514 { Brackel, ldler Arm ; §5 | 122017 | Screw, Hax Md, /18182 1 I,
1€ 47816 1 Shoulder 8oit 58 S083¢ | Scraw, Taptis, E/18.98 % /8 In,
£7 122488 §* Screw, Hex Hd, 3/2-16 » 1-3/8 i~ 57 55858 . Badie, L.
48 1303028 | Pulley, kiler bosg 0573 ¢ Scrow, Mex Kd, 3/8-24 5 1 In,
| 19 7354 { Belt Retatror £9 2483 1 Formed ‘Washer
g 20 | 35410 | Spring 80 | 682t | Blads, 18 inches
3 41601 | Rivei, Brake Pad 1] 300341 | LiiCable
22 | 306972 | Brake Pad 62 2405 | Clavis, Lill Cable
23 1289 ;| Shoulder Boll 83 | 120072 §" Nut, Squara, 1/4-20 Thd
24 52636 | Spring, Cluteh Lever 64 88380 | Hairpin Cotter
25 46583 | Shoulder Bokt 85 28522 | Pin, Clevis
28 120392 {* Fiatwashse, 822 In. 56 20256 | Hang Grip
27 £3055 dm. Acn Assy incl, Nos. 21 & 22) £7 1 207050 ¢ Lavar, Halght Adjust
28 i 1802 | Looknul, 1/4-2G The 88 ‘20806 1° Screw, Hex Md, $16.48 % 2vid in
2n | 46478 | Hand Grip 80 | 53246 | Spring
a0 i 305382 ¢ Lewsr, Cluich Tu 51985 ¢ Huppen, Pluat Tuoe
31 46581 | Spring, Clweh Lever TS 52613 ¢ Pwot Tubs Assambly
a2 53247 1 Quadrant 72 2378% | Wheal Axle
33 53697 ! Push Nut 73 52584 1 ‘Wheo!
34 8084 | Mowar Deck 74 30123 17 Pin, Colter, 148 % 144 In
Uoas 1 689Gt | Dacel, Maight Adiust 750 80553 1 Chute Extensioh
; a8 1 367848 1 Zover, Pulley, RH : 76 ¢ 496428 Q Fistwashor
[ i 122007 1 Serew, Hex M, 5746438 x 14 In h 77 87220  Sciaw 812
oan 296418 ° Flatwacher 3/5 In, E 79 20834 g Scraw, 5/18-18
H: ' 48878 :  Lill Support, Plute & U 7o | 300245 | Screw, wie
| 40| =2o0864| E-Ring I |

"1 Srandard Hapdware Rama - May Bo Purchased Lucs!

Pan No. 3073023

caReaZs R/.AZ21N

Traadwen Ui

Qri SRO. TN a&dd



36" RIDING MOWER MODEL 3560-0480

ALL UNNUMBERED
ITEMS ARE INTERCHANGARLE
WITH OPPOSITE SIDE

e AED/WHITE

b B0 (tam 2
4 Page

E \/)@;@es L 29

IR o ‘[-N;.wﬁif

Key i Ikey
Mo, [Peri Ne. | Description 4 No. | Part Mo, | Dascriplion
d 38483 | Ammelsr i
4§ 300828 | Kay, igaition
3 48140 | Lodimuw (Switch Par;
4 ©28557 | Lockwashar {Switch Part)
5 "OJ!&E« Bwitch, ignition
X Fuse
; Wiga Ha :
i H
% M to
5 i
11 1a-20 Thi
12 sl Wire 545 gg
41432 | é Wra ®
-‘3{"118Ql Logd W 18, Jaadll r; i
‘ D658 | Sciow, Fex We Hi, No 10-14 x 172 I,
| 525711 Bozel, haw; .
10 . Part No 30303

ni-d . S9892.B4210 TTeqdwuen 2Uul . QaniRN 1N gadafrz



A DOWE
orid slage

arg rocommended

Paa No. 307303

11°d §98S2LBL2I0

e

LAYWN JWERFER

-

11@gdue] auuy

N R 3
#0680 10O Q2412



